Sample’s name

PP-R Pipe

Customer's name
Customier's address
Sample’s description

Test date
Test method

TEST REPORT

3
Effect on water, mg/dm
Toxic Substance

Aluminium (AL

Antimony (Sb)
Arsenic (As)
Bariurn (Ba)
Cadmium (Cd)
Chromium (Cr)
Iron (Fe)

Lead (Pb)

Mark / Brand
Trachang

Test Results

Manganese (Mn)

Mercury (Hg)
Nickel (i)
Selenium (Se)
Silver (Ag)

Laboratory No.

not detected
not detected
not detected
not detected
not detected
not detected
not detected
not detected
not detected
not detected
not detected
not detected
not detected

Nawaplastic Industries (Saraburi) Co. Ltd.
42 Moo 8, SIL Industrial Land, Nong Pling, Nong Kae, Saraburi 18140.
Green rectangular test pieces with length, width and thickness of
approximately 85 mm, 70 mm and 11 mm, respectively.
4 February - 14 March 2013
BS 6920: Section 2.6: 1990
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